POWER TEAM' OTC. Form No. 100585

SPX Corporation SPX Corporation Parts List for:

5885 11th Street 655 Eisenhower Drive

Rockford, IL 61109-3699 USA Owatonna, MN 55060-0995 USA PE17-AMKUS

Phone: (507) 455-7000

Internet Address: Tech. Services: (800) 533-6127 4044-50-220 PE172-50-220
http://www.powerteam.com Fax: (800) 955-8329

Tech. Services: (800) 477-8326 Order Entry: (507) 455-1480 4046-50-220 PE172A-50-220
Fax: (800) 765-8326 Fax: (800) 283-8665 HE172 (220V, 50 Hz) PE172-CCL

Order Entry: (800) 541-1418 International Sales: (507) 455-7223 ’
Fax: (800) 288-7031 Fax: (507) 455-7746 HE174 (220 V., 50 Hz) PE174-50-220

ELECTRIC HYDRAULIC PUMP

.001/.010 clearance
required between
Items 6 and 8.

Sheet No. 1o0of4

Note: Shaded areas reflect last revision(s) made to this form.

© SPX Corporation Rev. 2 Date: 29 May 1997




Parts List, Form No. 100585, Back sheet 1 of 4

No.
Req’d

Description

Item Part

No. No.
1 11141
2 20937
127142
8 25017
4 209798
5 209805
6 45596
7 10973
8 304835
9 209794
10 52174
11 10258
12 213663
13 *304830
1250156
14 21846
15 21608
16 11461
17 10854
18 61169
45912
19 304826
20 *10922
1250158
21 61170
45913
22 14440
23 10199
24 304819
25 12595
26 10519
27 10136
29 10022
30 304820
31 45560
32 24549
33 *10445
34 *12223
35 45559
36 *14763
113472
37 *10442
38 *209787
39 209797
40 21278
21278-6
207975-105
41 19463
42 47492
43 58196WH2
250313
44 10030
45 209799
46 61165

—_

14
1

Self-Tapping Screw (#6-20 X 3/8 Lg.)

Filler/Vent Plug

Filler/Vent Plug

Remote Hand Switch Assembly (See Back sheet 4 of 4)

Retaining Ring

Ball Bearing

Eccentric

Slotted Spring Pin

Drive Shaft

Gerotor Drive Pin

Pump Mounting Bracket

Washer

Screw (3/8-16 UNC X 1" Lg.; Torque to 230/250 in. lbs.)

Seal

Seal

Filter Support

Filter

Clamp Ring

Cap Screw (1/4-20 UNC X 1-3/4 Lg.; Torque to 60/80 in. Ibs.)

Lower Gerotor Housing

Lower Gerotor Housing (For PE17-AMKUS)

Gerotor Set

O-ring (2-1/8" X 1-15/16" X 3/32)

O-ring (2-1/8" X 1-15/16" X 3/32)

Upper Gerotor Housing

Upper Gerotor Housing (For PE17-AMKUS)

Swivel Elbow Fitting

Nut

Hose Assembly

Brass Washer

Set Screw (1/4-20 UNC X 3/8 Lg.; Torque to 60/80 in. Ibs.)

Set Screw (1/4-20 X 1/4 Lg.; Torque to 60/80 in. Ibs.

Cap Screw (1/4-20 UNC X 1-1/2" Lg.; Torque to 110/130 in. lbs.)

High Pressure Piston

Piston Block

Valve Guide

Compression Spring (5/32 O.D. X 3/4 Lg.)

Ball

Check Block

O-ring (7/16 X 5/16 X 1/16)

O-ring (7/16 X 5/16 X 1/16)

Copper Washer

Replaceable Seat

Hollow Lock Screw (7/16-20 UNF-3A; Torque to 110/130 in. Ibs.)

Relief Valve Assembly (Set at 10,100/10,700 PSI)

Low Pressure Relief Valve (For PE17-AMKUS, Set at 600/640 PSI)

Relief Valve (For PE172-CCL; 10,500 PSI)

Tee Fitting

Handle

Electric Motor

Electric Motor (For PE17-AMKUS; includes toggle switch and
power cord)

Cap Screw (5/16-18 UNC X 3/4 Lg.; Torque to 220/240 in. Ibs.)

Self-Tapping Screw (1/4-10 X 7/8 Lg.; For plastic reservoir)

Reservoir
Note: Shaded areas reflect last
revision(s) made to this form.




Parts List

Form No. 100585

ltem Part No.
No. No. Reqd Description
47 61166BK2 1  Cover Plate
48 *40164 1  Cover Gasket
49 *10273 1 O-ring (13/16 X 5/8 X 3/32)
1250157 1 O-ring (13/16 X 5/8 X 3/32)
50 *10265 1  O-ring (5/16 X 3/16 X 1/16)
117714 1 O-ring (5/16 X 3/16 X 1/16)
51 12149 1 Dowel Pin
52 *16057 1  Compression Spring
54 209795 1  Outlet Ball Stop
55 61167 1  Check Body
56 *10266 1  O-ring (3/8 X 1/4 X 1/16)
117715 1 O-ring (3/8 X 1/4 X 1/16)
57 211843 1  Dowel Pin (Loctite pin in piston hole with radius end out)
58 *16346 1  Compression Spring (1" 0.D. X 7/8 Lg.)
59 *10283 1 O-ring (2" X 1-5/8 X 3/16)
1250159 1 O-ring (2" X 1-5/8 X 3/16)
60 46063 1  Auto. Valve Piston
61 *52167 1  Auto. Valve Block
62 13037 2 Cap Screw (1/4-20 UNC X 2" Lg.; Torque to 40/50 in. Ibs.)
63 15156 1  Dowel Pin (Tapered end toward spring.)
211170 1  Dowel Pin (For PE17-AMKUS; Tapered end toward threaded plug.)
64 *11221 1 Compression Spring (1/4 0.D. X 1" Lg.)
65 10386 1  Locknut
66 29786 1  Adjusting Screw
10047 1 Adjusting Screw (For PE17-AMKUS)
67 304840 2 Trade Name Decal (For 4044-50-220)
304841 2 Trade Name Decal (For PE Series)
305101 2 Trade Name Decal (For HE172)
305257 2 Trade Name Decal (For HE174)
307137 2 Trade Name Decal (For 4046-50-220)
68 17782 1  Snap Button
69 42576WH2 1  Control Box Cover
70 12293 1  Power Cord
71 200415 1  Rubber Seal
117723 1 Rubber Seal
72 10245 2 Lockwasher
73 10009 2 Cap Screw (1/4-20 UNC X 3/4 Lg.; Torque to 60/80 in. Ibs.)
74 10427 1  Pipe Plug (1/8 NPTF)
75 15130 1 Pipe Plug (1/16 NPTF)
PARTS INCLUDED BUT NOT SHOWN
*200188 1  Warning Decal
111278 1  Tube Elbow
115061 1  Male Connector
1251229 1 Oil Line
1250328 1 Decal (EPR Seals)
351060 1  Gasket (Between motor and cover plate)
10020 3 Cap Screw (1/4-20 X 1-1/4" Lg.; For PE17-AMKUS) .
18969 1 Tee Fitting (For PE17-AMKUS) iz Shadeo! areas
reflect last revision(s)
211594 2 Rubber Bumper (For PE17-AMKUS) made to this form
250607 2 Seal Washer (For PE172-CCL) '
25600-1 1  Cylinder Half Coupler (For PE172-CCL)
9040 1 Gauge (10,000 PSI; For PE172-CCL)
9670 1  Tee Fitting (For PE172-CCL) Sheet No. 2o0f4
9797 1  Dust Cap (For PE172-CCL)

Rev. 2 Date: 29 May 1997




Parts List, Form No. 100585, Back sheet 2 of 4

OPTIONAL VALVE ASSEMBLIES

4-Way Tandem Center Directional Valve

ltem Part No. ltem Part No.

No. No. Req'd Description No. No. Req'd Description

1 9500 1 4-Way Valve Ass'y 7 *200395 1 Gasket
(See Form No. 100623) 8 **10442 1  Copper Washer

2 **10268 2 O-ring (1/2 X 3/8 X 1/16) 9 «*209787 1 Replaceable Seat

117716 2  O-ring (1/2 X 3/8 X 1/16) 10 *12223 1  Steel Ball

3 **11863 2  Backup Washer 11 209797 1  Hollow Lock Screw (7/16-20

4 209809 1  Coupling UNF-3A; Torque to 110/130 in. Ibs.)

5 10030 2 Cap Screw (5/16-18 UNC X 3/4 Lg.; 12 *211797 1 Compression Spring
Torque to 220/240 in. Ibs.) (5/32 O.D. X 5/8 Lg.)

6 52165 1  Adapter Block Manifold 13 «209795 1  Outlet Ball Stop

Part numbers marked with an asterisk (*) are contained in Repair Kit No. 300430.
Part numbers marked with a dagger (1) are contained in EPR Seal Kit No. 300648.

Part numbers marked with a bullet (°) are contained in Outlet Check Repair Kit No. 300606.



Parts List Form No. 100585

Two Position, 2-Way Manual Valve

Item Part No.
No. No. Req'd Description

1 *304829 1  Gasket
2 *11088 1  Retaining Ring
3 11089 1  Washer
4 *11024 1 Compression Spring
(1/4 0.D. X 5/8 Lg.)
*10375 Steel Ball

5

6 209945 2 Cap Screw
(5/16-18 UNC X 2-1/2 Lg,;
Torque to 220/240 in. Ibs.)

—_

7 52168 1 Valve Body
8 *10267 1 O-ring (7/16 X 15/16 X 1/16)
113472 1 O-ring (7/16 X 15/16 X 1/16)
9 *15085 1  Backup Washer
10 304849 1 Release Valve Screw
11 213109 1 Release Valve Handle
12 10556 1  Set Screw
(1/4-20 UNC X 1/4 Lg.)
13 *10268 2  O-ring (1/2 X 3/8 X 1/16)
117716 2  O-ring (1/2 X 3/8 X 1/16)
14 *11863 2  Backup Washer
15 202505 1 Coupling
16 209795 1  Outlet Ball Stop

(Part of the Basic Pump Ass'y)
52170 1 Complete Valve Ass'y
(Consists of items 1 thru 15)
Part numbers marked with an asterisk (*) are contained in Repair Kit No. 300430.
Part numbers marked with a dagger (1) are contained in EPR Seal Kit No. 300648.

Manifold Assembly

Item Part No.
No. No. Req'd Description
1 209945 2 Cap Screw
(5/16-18 UNC X 2-1/2 Lg.;
Torque to 220/240 in. Ibs.)
2 45554 1  Manifold
3 *304829 1  Gasket
4 *10268 2  O-ring (1/2 X 3/8 X 1/16)
117716 2 O-ring (1/2 X 3/8 X 1/16)
5 *11863 2 Backup Washer
6 202505 1 Coupling
7 200609 1 Drain Line
8 209795 1 Outlet Ball Stop (Part of the

Basic Pump Ass'y)

Part numbers marked with an asterisk (*) are
contained in Repair Kit No. 300430.
Part numbers marked with a dagger (1) are
contained in EPR Seal Kit No. 300648.

Sheet No. 3of4

OPTIONAL VALVE ASSEMBLIES Cont. Rev.2 Date: 29 May 1997




Parts List, Form No. 100585, Back sheet 3 of 4

MOTOR CONTROL ASSEMBLY

MTR

1,2

FOR PROPER MOTOR VOLTAGE CONNECTION
AND ROTATION SEE CONNECTION INFORMATION
SUPPLIED WITH MOTOR.

@ ™ O
17 S
\ ] B 69
R s
14, . )
15, \\&7
16 A

12,13

NOTE: NO. 29 (.136) DRILL IN MOTOR,

IF REQ'D. DRILL DEPTH TO BE .265
DEEP FROM OUTSIDE SURFACE OF
MOTOR. PLACE WASHER (12355) BETWEEN
BOX & MOTOR AS SPACER.

11

10

Note: Shaded areas reflect last revision(s) made to this form.

POWER CORD GROUND
(MUST BE ISOLATED BETWEEN
NUTS AND CAN BE AT
TOP OR BOTTOM OF STACK.)

NOTE: SERRATED LOCK WASHER
MUST BE ADJACENT TO
METAL BOX. MORE WASHERS
CAN BE USED IF DESIRED.

VIEW A-A
(NOT PART OF PE172-CCL)




Parts List

Form No. 100585

Item Part No. Item Part No.
No. No. Reqd Description No. No. Reqd Description
1 11202 1 Nipple 10 12293 7.25 ft. Power Cord
3 17370 1 Screw (6-20 X 1/4 Lg.) 11 15993 2 Bushing
4 10975 4 Machine Screw 12 252253 1 Screw (#8-32 X 1/2 Lg.)
(#8-32 UNC X 5/16 Lg.) 13 12355 1 Washer
5 14667 1 Starter 14 10962 2 Mach. Screw (8-32 UNC X 1/2
6 10197 1 Nut Lg.)
7 11108 1 Washer 15 10196 2 Nut
8 10167 1 Machine Screw 16 11388 2 Lockwasher
(10-24 UNC X 3/4 Lg.) 17 42575WH2 1 Elect. Control Box
9 25017 1  Remote Hand Switch 18 305665 1 Transformer
(See Back sheet 4 of 4.)
ELECTRIC SCHEMATIC
220 V., 50 Hz.
LI L2 L3
Note: Shaded areas
M reflect last revision(s)
N made to this form.
HI H3 H2 H4 A WARNING
M To help avoid personal injury, all electrical
cav work must be done by a qualified electrician.
X1 i X2
— e — — - North American & International Color Codes
‘ ‘ Conductors  North American International
‘ @ Line...ooovveieeeeeeeeee, Black......cccceeen..... Brown
‘ Sy ‘ Neutral.....ccovevveereenene. White .ooovveveene. Blue
REMOTE ‘ Ground..........oeevvvenen. Green.....cceeeeeenn... Green/Yellow
| CONTROL
]
ASSEMBLY INSTRUCTIONS

After all components have been installed and torqued, the electric motor/gerotor shafts must turn freely when rotated
by hand. If binding is encountered, proceed as follows:

1. Loosen electric motor mounting screws and gerotor housing bolts.
Retighten screws finger tight.
Rotate shafts by hand until free (no binding).

Retorque per print.

o M 0D

Rotate shafts again by hand to verify that binding is not encountered after torquing.

Adjust the alignment of the low pressure pump section and the alignment of the high pressure pump section to reduce
noise to a minimum. Torque screw #10030 (ltem #44 on sheet 1 of 4) and screws #209945 (ltem #6 on sheet 3 of 4, if
pump is equipped with a two position, 2-way valve. Item #1 on sheet 3 of 4, if pump is equipped with a
manifold.) or screws #10030 (Item #5 on sheet 3 of 4, if pump is equipped
with a 4-way tandem valve) before testing and after any alignment of the
high pressure pump section. Always replace washers #10258 (Item #11 on
sheet 1 of 4) if the low pressure pump section has been realigned and the
washers have been deformed.

Sheet No. 4o0f4

Rev. 2 Date: 29 May 1997




Parts List, Form No. 100585, Back sheet 4 of 4

REMOTE HAND SWITCH ASSEMBLY

No. 25017
Trim off unused
green wire 1/4" Max.
& & 4 both ends.
- =
a1 [ | [ =)
P i D

White or blue wire

OFF  ON (MOM.)
=

Dy A
Item Part No.
No. No. Reqd Description
1 420050-1 1 Cover
2 250248 6  Screw (4-24x3/4Lg.)
3 202763 1  Decal
4 12908 11 ft. Cable (18/3 SJTO)
5 10458 2 Ring Terminal
6  420050-3 1  Switch Mounting Plate
7 251818 1  Strain Relief Connector
8 251802 1 Locknut (3/4-16 UNF; Torque to 30/35 in. Ibs.)
9  420050-4 1  Switch Housing
10 10525 2 Ring Terminal
11 16772 1  Rocker Switch
12 420050-2 1 Gasket

Note: This page was added at the last revision(s) made to this form.

Refer to any operating instructions included with this product for detailed information about operation,
testing, disassembly, reassembly, and preventive maintenance.

Items found in this parts list have been carefully tested and selected. Therefore: Use only genuine
replacement parts!

Additional questions can be directed to our Technical Services Department.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


